._ S"PS/D--B_}'I~202 Series

“ Electronically Controlled -

— Button Sewing Machine
(Direct Drive Type)

@mb’tan

PME-061023 SUNSTAR MACHINERY CO., LTD,




BUTTON S/M MODEL 20| IjF 7| D&

MACHINE MODEL (SPS/B—B1202 SERIES)

SPS/D-B1202- 01

® Sunstar —
Pattern
System

@ Series
INEES

® Button S/M Model Name
CIF=E0| =0 &

@® Button Type ——

g2

01: Small-Size Button, Standard Wiper Type
D174 OIS, A8 HES)

02: Large-Size Button, Standard Wiper Type
(D174 0IHE, THE HF8)

03: Small & Large Size Button, Solenoid
Wiper Type (E2201=4] QOIHE, A8
2 s H=x8)

&2 MXl= Parts Book@Z NIAtE
This is a parts book. It cannot be used as a manual.

2 H=e€= A E S/IELICL




SunLhtar

CONTENTS
= I\

I Machine Part - 7|4 82

ARM, BED & Machine Body Parts
ARM, BED D QIZEFEE ZHH| cvovevrererereerisisestueieueueuetesesesesesesessssessssssesessstesscaesesesesesesesenns 4

Upper Shaft Mechanism
AFZE T evevevererenneeeeeneseses ettt ta e es st a s bbb bbbttt h sttt eaee 8

Lower Shaft Mechanism
BEEE DTl eeeverereerenertenent ettt ettt h et b et h e sttt n ettt nene 10

Presser Plate Mechanism
SmE2TEE D] ovvvereneereneeeteseeseset et ese st e s et et s st et s s sttt et et ne st e sttt e st ene st ene s eseneenens 12

Thread Release & Thread Tension Mechanism
AISZE | D1 AIRFZ] TEZ DEH|-eveereeeereremertnenentesesesesenesessesesesesetasssesesesesessssseseseseneeasasenes 14

Wiper Mechanism
QEOITH | «vvvvevrverseressvsmeesessssssssessssssssesssssasaesessssassessssssesesssssseses s sssses s ssssesesnsssesesssnsens 16

Thread Trimmer Mechanism
AP D] vevemeeeneeeten ettt ettt ettt h ettt bttt n bbbttt ettt b et nene 18

[
B
C
D
€
F
G
| R 0
[
J
K
L
Co
M
N
o

Button Clamp Mechanism
HHES S2EHIT T Jleverererererereeeemenenenenseteteseses et st etebes sttt bebes sttt et e b e sttt e st beseneeasanenas 22

Lubrication Mechanism

Table & Thread Stand
EIOIS D1 AITHZRO| THH| cvevereererereererersemenertestnseseseeseseneesesessesentaseseneesesessesentesesenessenensesenes 28

Accessories

OH MIM ] T - w-eveveerereeeremreneseieseentstietes sttt sttt sttt b ettt b ettt tecbens 30

I ntrol Part - ZJ| BE

Control Box Mechanism

Operation Unit Mechanism

QIHHIO|A] SSLUIE T ceeveveeeerererererereesestsesesesesesssesssesssesessssesessessssssessassssesessseseseseseseses 36

Pedal Mechanism
THISE T veveneeereneeeeneneeseneeseseeesesesseseseesese st eseses et e st esese s esese s esene e s et e e eses e sesen et ene st ene s enenen 38

P Cable Unit
FHOIEL DA corvvvreeeeessnreessseeessseesss sttt 40

1 Option Part - &M U7

Option Part
LS L - 492

HL-



ARM, BED & Machine Body Parts
ARM, BED ¥ %= Al

<




SunLhtar

Ref.No. |  Parts No. Note Name of Parts =z o Q'ty Asﬁg'b'\l
A-1 GP—012455-01 Arm olot 1
A-2 GP-010079-05 Bed W = 1
A-3 01S006S-306H Brand Mark(Face Plate) Az wp=(HIR) 1
A-4 01-007A-120H Face Plate w2 1
A-5 01-008M-120H Face Plate Gasket Ha 7pAF 1
A-6 Screw(11/64" n=40) EBUAS 10
A-7 01-110R-1230 Rubber Cap for Face Plate Wy 35wy 1
A-8 90-001M-120D Caution Sticker A5 ~E]HA 1
A-9 01-011A-120H Take-up Lever Cover A7) AW 1
A-10 SC-0528-1230 Serew(9/64” 1 =40) A} 1
A-11 GP—017149-00 Bed Cover(L) Wl =7 (2) 1
A-12 01-014M-120H Bed Cover Gasket(L) W =AW 72 (F) 1
A-13 SC-0543-2302 Screw(11/64” n=40) FH AL 14
A-14 GP-017250-00 Bed Cover (R) Wl =AH ($) 1
A-15 01-017M-120H Bed Cover Gasket(R) W =AW T2 (2) 1
A-16 44S061S-306H Oil Tank Rubber Cap 29 €3 7ups) 1
A-17 01-027A-1230 Thread Guide Ass'y AT A e)(x) 1
A-17-1 | 01-015A-1230 Thread Guide A7 Ao 1
A-17-2 01-027C-1230 Nut v E 1
A-19 01-003C-250B Thread Guide(L) Al (=) 1
A-20 SC-0120-1230 Screw(9/64” n=40) FH AL 1
A-21 01-030C-1230 Thread Guide(R) Al (%) 1
A-22 GP-016482-00 Arm Thread Guide ofol Ak Aol (x)-u}el 1
A-24 01-028C-120H Thread Guide(L) Al (&}) 1
A-25 01S064S-30611 Brand Mark A g up= 2
A-26 04-104R-1230 Arm Upper Part Rubber Cap ook ArEL 1 Fuls) 3
A-27 01-110R-1230 Needle Bar Rubber Cap whz 1)) 2
A28 01-042R-640L £1 Rubber Cap(L) Tl () 4
A-29 01-104R-1230 #2 Rubber Cap(S) T (&) 6
A-30 01-073R-120H Bed Rubber W= 3% 1
A-31 GP-011464-00 #1 Sticker(Small Button) g% ~E|A (RS =g 1
A-32 GP-011465-00 #2 Sticker(Large Button) = ~E]7 (2 938 1
A-33 GP-011466-00 #3 Sticker(Wiper for Solenoid Type) 45 AE7 (&Y o2 9o)H) 1
A-34 01-009R-5300 Cable Holder Aol 2 | (7N) 3
A-35 01-051A-120H Top Cover BE 1
A-36 41-101A-120H Bobbin Winder Ass'y A 7471 (%) ISET
A-37 415001S-306H Bobbin Winder Base Al7}7] W] o] A 1
A-38 41-005A-120H Bobbin Winder Shaft A7) T 1
A-39 4180068-30611 Bobbin Winder A7 A% Ea 1
A-40 SC-0104-5607 Screw(11/64” n=40) A} 2
A-41 41S008S-306H Bobbin Winder Action Ring 277 Zze 1
A-42 418009830611 Bobbin Winder Shaft Rubber Ring AR TEE 1% 1
A-43 415010S-306H Bobbin Winder Lever A 7F7] Ey 1
A-44 4150115-306H Bobbin Winder Adjusting Plate A7) =A 1
A-45 SC-0130-1230 Screw(1/8” n=40) BRI 1
A-46 02-011W-2302 Washer 94 1
A-47 415013S-306H Bobbin Winder Lever Shaft A7y Hw == 1
A-48 415014S-306H Bobbin Winder Adjusting Cam A 7y7] =48 1
A-49 SC-0211-7500 Screw (M4 X P0.7) FH AL 1
A-50 04-009C-3710 E-Ring( $5) E-% (237 $5) 2
A-51 41S017S-306H Bobbin Winder Action Plate A7y7) A= 1
Note: #1—Small Size Button(A% CHER), Large-Size Button(CHE EHFEE), #3— Wiper for Solenoid Type( &2 '=0|=4| 240|m)




ARM, BED & Machine Body Parts
ARM, BED ¥ %= Al

<




SunLhtar

Ref. No. Parts No. Note Name of Parts = 3 Q' ty Asﬁgl_ i
A-52 40-018A-120H Bobbin Winder Action Body Azy7] ZHEA 1
A-53 40-007W-1600 Washer 944 2
A-54 4180218-306H Bobbin Winder Spring A 7+7] Q1A AxE 1
A-55 418022S-306H Bobbin Stopper Hu ~AxT 1
A-56 418023S-306H Screw A} 5
A-57 4150245-306H Bobbin Stand Hul ARl= 1
A-58 418025S-306H Bobbin Winder Mes A7 7] w2 1
A-59 SC-0120-1230 Screw (1/8” n=40) Ak 2
A-60 415027S-306H Thread Tension Adjusting Ass y AZ}7) AR 2AAR(2) | 1ISET
A-61 415028S-306H Thread Tension Adjusting Shaft AlZ}7] AAE 24 = 1
A-62 418026S-306H Thread Guide Plate Ak =t 1
A-63 40-204A-1230 Thread Tension Disk A A 2
A-64 40-333G-123A Thread Tension Spring AR x4 A~z 1
A-65 40-804W-1230 Thread Tension Spring Stopper AR 24 AxE] AR 1
A-66 40-024A-1230 Spring Cover Az An 1
A-67 40-204A-2350 Thread Tension Nut AlzE 24 ) HE 1
A-68 SN-0121-7400 Nut(15/64” n=28) AARH 24 & UE 1
A-69 01-042R-640L M, L, K | Rubber Cap(L) FapA () 1
A-70 01S043S-306H Safety Plate Ass'y AT (=) 1SET
A-T1 01S044S-306H Safety Plate AT 1
A-T2 01S045S-306H Safety Plate Bracket QAT B 1
A-T73 01S046S-306H Safety Plate Holder AT 2 1
A-74 01S047S-306H Safety Plate Hinge Screw b Al 1 0_
A-T5 SN-0101-1600 Nut(3/16” n=28) vE 3
A-T76 06-051W-7400 Washer A 1
A-77 01S050S-306H Safety Plate Spring QrAg AxE 1
A-78 01S8051S-306H Safety Plate Spring Hook et g A3 Ao 1
A-T79 SN-0119-1230 Nut(3/16” n=28) vE 1
A-80 01-038M-120D Model Sticker zd el 1
A-81 01-038A-120D Motor Cover REAH 1
A-82 SC-0498-3710 Screw(11/64” n=40) TAYAL 4
A-83 40-004W-1600 Washer 24 4
A-84 Washer ALzx7] 259 94 2
A-85 GP-002108-00 Safety Switch A 29 1
A-86 03071SC-A001 Screw(M3 X L15) ok ~$1A] HAHM3 X L15) 2
A-87 08112SN-A001 Nut(M3) FA 2914 Y E(M3) 2
A-88 GP-006543-00 Safety Switch Bracket Qb 9% BalAl 1
A-89 SC-A174-1230 Screw(11/64” n=40) ok 2917 Bl AUAH11/64" n=40) 2
A-90 10-020W-2700 Washer ok 291A Hebdl Fa b 2

Note: #1—Small Size Button(A& CHER), #2— Large-Size Button(CH& EHFER), #3— Wiper for Solenoid Type( 2| -0|=4A! 20|H)



Upper Shaft Mechanism
vE A




SunLhtar

Ref. No. Parts No. Note Name of Parts = 3 Q' ty Asﬁgl_ i
B-1 02-001A-1254 Upper Shaft A= 1
B-2 02-102A-120H Link Cam Y= A 1
B-3 02S003S-306H Link Cam Washer Pz 7 A 1
B-4 02-003S-2500 Screw(15/64” n=28) F AL 1
B-5 SC-0150-2500 Screw(9/32” n=28) it 1
B-6 SC-0183-1230 Screw(15/64” n=28) A 3
B-7 08-101A-120B Thread Take-Up Lever Ass y A7) (%) 1ISET
B-8 08-501A-120B Thread Take-Up Lever A1) 7] 1
B-9 08-502A-120B Needle Bar Crank s == 1
B-10 08-503A-120B Thread Take-Up Lever Crank Al 7] =z = 1
B-11 08-511A-123A Needle Bearing YolE o] 1
B-12 08-511A-123A Needle Bearing Yol w|e]g 1
B-13 08-504A-120B Needle Bar Crank Rod vl =83 2= 1
B-14 08-507S-123A Screw H At 1
B-15 08S505P-306H Needle Bar Holder vl #lo) 1
B-16 08-5085-123A Screw At 1
B-17 08-506A-120B Thread Take-Up Crank Shaft Al 7] AR a= 1
B-19 SC-0317-2700 Screw(15/64” n=28) F At 4
B-20 04-001A-120H Needle Bar vl 1
B-21 04S102S-306H Needle Bar Bushing(U) vl AFRA 2
B-22 SC-0164-2700 Screw(11/64” n=40) F AL 1
B-23 04S204S-306H Needle Bar Bushing(L) vl A 1
B-24 04S106S-306H Needle Bar Guide Block s ol ey 1
B-25 04-008A-120M Thread Guide for Needle Bar vl Alghy 1
B-26 SC-A131-4522 Screw A} 1
B-27 Needle(DP X 17 #14) = 1
B-28 025107S-306H Upper Shaft Bushing(F) Ar&E A BA 1
B-29 02S009S-306H Bobbin Winder Driving Wheel AR 75 & 1
B-30 10-017S-8577 Screw FHuAb 2
B-31 025011S-306H Upper Shaft Bushing(M) NE 2 n 1
B-32 02-121A-1230 Upper Shaft Collar Ar& 7k 1
B-33 SC-A308-4517 Screw(15/64” n=28) A} 2
B-34 255001S-306H Hand Pulley Gear “A” =z 7)o “A” 1
B-35 SC-A308-4517 Screw TAYA} (15/64” n=28) 4
B-36 255001S-306H Hand Pulley Gear “A” P=Fe 7)o A" 1
B-37 25S009S-306H Hand Pulley Bushing =z A 1
B-38 SC-0114-1230 Screw TAA} (15/64” n=28) 1
B-39 258105S-306H Hand Pulley Shaft A=z & 1
B-40 255007S-306H Hand Pulley Roller Pz =g 1
B-41 25S0065-306H Hand Pulley Roller Hinge Pin =z 228 A} 1
B-43 25S011S-306H Hand Pulley Spring oz Axy 1
B-44 02-026A-120D Hand Pulley g = %) 1
B-45 258012S-306H Screw P=F HAAt 1
B-46 02-016A-120D Upper Shaft Bearing (R) Ar&3 we]8) (6302Z2Z NR) | 1
B-47 02-023R-120D Spacer O-Ring (P15) 25 o)A 0 1
B-48 02-017A-120D Coupling A= 1
B-49 08-037SC-120D Screw 1A} (M6x1.0 L=8) 8
B-50 02-119A-120D Main Motor FZ9E 1
B-51 02-020A-120D Screw 1A} (M5x08 L=25) 4
B-52 07-011W-1230 Spring Washer 2323 9kM (45) 4
B-53 10-020W-2700 Washer el (45) 4




Lower Shaft Mechanism
Ol= Al

c-11

—a®

C-42




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
Cc-1 AS-003752-00 Lower Shaft Ass'y 315 (%) 1SET
Cc-2 GP-013203-00 Lower Shaft = 1
C-3 GP-010180-01 Lower Shaft Gear 3= 7)) 1
Cc-4 PN-000215-00 Taper Pin Hols = 1
Cc-5 SC-0512-1230 Screw Ak 5
C-6 07S006S-306H Lower Shaft Rear Bushing 5l = R4 1
Cc-7 07S007S-306H Needle Bearing (KT8110) o] = w|e]d] 2
c-8 07S008S-306H Thrust Washer EPAE A 1
c-9 10S114S-306H Lower Shaft Collar 5l sl 1
C-10 10S111S-306H Crank Rod FPa 2= 1
C-11 SC-0179-3710 Screw (11/64” n=40) A 2
C-12 07S013S-306H Crank Rod Hinge Screw FYP A F= thab 1
C-13 SN-0116-3400 Nut(1/4” n=40) vE 1
C-14 075115S-306H Oscillator Shaft oA oy & 1
C-15 SC-0317-2700 Screw (15/64” n=28) A 2
C-16 07S117S-306H Oscillator Shaft Collar(L) oAl olE = 7l=H(H) 1
C-17 07S019S-306H Oscillator QEZ7]0] 1
C-18 07S020S-306H Washer EIvS| 1
C-19 43-009C-1600 E-Ring ($9) E-8(&X7 $49) 1
C-20 07S122S-306H Oscillator Shaft Collar(R) QA oE = 712 ($) 1 0
Cc-21 07-023A-120H Bobbin Case Ass'y wul Aol A(x) 1SET
Cc-22 07-224A-120H Bobbin wul 1
Cc-23 07-022A-120M Shuttle Race Ring AE oA g 1
C-24 07-129A-120M Shuttle AL 1
Cc-25 07-030A-120H Shuttle Driver HAE cglo|H 1
C-26 07S033S-306H Screw(MS5 X P0.8) H Ak 1
c-27 075132S-306H Shuttle (L) AE(H) 1
C-28 SC-0150-2500 Screw (15/64” n=28) A 1
C-29 SC-0525-5300 Screw (11/64” n=40) A 2
C-30 07S035S-306H Shuttle Race Adjusting Shaft AE golA =4 &= 1
C-31 07S107S-306H Shuttle Ring HEEY weld 1
Cc-32 07S038S-306H Shuttle Bearing Washer ME we]E 2kA 1
C-33 GP-018265-01 Plate for Separating Upper Thread goooao 1
C-34 SC-A121-4122 Screw (3/32” n=56) Ak 2
C-35 0750425-306H Inner Hook Presser Shaft Ass y & Jln} 22 (%) 2SET
C-36 06-033M-3800 E-Ring ($3) E-8 (A7 ¢3) 2
C-37 075046S-306H Inner Hook Spring <& 7ima} ot=g Ax=E 2
C-38 07S047S-306H Hook Cover Ass' y = AW(=) 1SET
C-39 07S051S-306H Hook Cover Plate Spring A = A HAazE A 1
C-40 07S0525-306H Hook Cover Plate Spring B = Ay #2Axg B 1
Cc-41 07S050S-306H Spring Pin( $2X 1 9.8) = AW =8 A 1
C-42 SC-0543-2302 Screw(11/64” n=40) A 1
C-43 075116S-306H Oscillator O-Ring oA o8 0-8 1




=
L2
c
O
<
(&
O
=
o
O
o
©
[ 24
w
o
o

FEL A




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. )
D-1 21-101A-120H Presser Plate Bushing 23 324 1
D-2 01-0000-BT13 Presser Plate Solenoid FEg Ly reo=(R) 1SET
D-3 21-0035-120H Screw-A A A 4
D-4 21-0365-120H Screw-B U4 B 2
D-5 01-017W~-1600 Washer AL B 94A 2
D-5-1 21-133A-120H Presser Plate Solenoid Base FET L o= wo] 1
D-6 SC-0307-1230 Screw(3/16” n=232) At 4
D-7 GP—-019546-01 Presser Plate Link(A) ooo oo®) 1
D-8 21-206A-120H Presser Plate Link Shaft(A) 29 g3 &=(A) 1
D-9 SC-0164-2700 Screw(11/64” n=40) Ak 2
D-10 09-025W-8270 Washer 9}A 5
D-11 21-103P-120H Snap Pin( ¢ 8) 209 (A7 $8) 4
D-12 GP—019548-00 Presser Plate Link(B) FE3 3Y=(B) 1
D-14 AS—-004830—00 Presser Plate Link (C) Ass'y ooo oo ©@) 1
D-15 21-111A-120H Presser Plate Link Shaft(B) FE3 3 F(B) 1
D-16 21-016A-120H Presser Plate Link Shaft(C) =23 83 &(0) 1
D-17 21-101P-120H Snap Pin( ¢5) 2 A(zA7A $5) 2
D-18 21-118G-120H Presser Plate Link Spring 29 gy Axg 2
D-19 21-019P-120H Holder for D-17 FEg gy A2 Ao 2
D-20 21-120A-120H Presser Plate Sensor Slit 29 A FFR T 1
D-21 SC-0158-3710 Screw(M3) At 2
D-22 15-027A-2070 Presser Plate Sensor 29 AlA 1
D-23 21-123A-120H Base for Presser Plate FET AA we] 1
D-24 SC-0543-2302 Screw(11/64” n=40) T AIA we] A Ak 2
D-25 SC-0164-2700 Screw (M5) F23 A Huatb 1
D-26 21-035A-120H Guide for D-14 FE29 Y= (C)7fel= 1
D-27 SC-0174-1230 Screw FER Y3 (O)7bol= L | 2
D-28 10-020W-2700 Washer FE3 3 (C)7fel= 94| 2
D-29 09-025W-8270 Washer £ rol=x AT 91A 1
D-30 21-103P-120H Snap Pin ( $8) &8 xo=2 Ay 239 (577 48) 1
D-31 215039S-306H Washer FEE T39A 1
D-32 21-033W-120B Washer 9}A 1
D-33 10-009C-2700 C-Ring ( $15) CH(3A7 415 1
D-34 21-035A-120B Presser Plate Shaft 29 1
D-35 21-036S-120B Roller Stud for D-34 FEiE 289 thixt 1
D-36 21-037A-120B Roller for D-34 FegE 22w 1
D-37 10-020W-2700 Washer 9}A 1
D-38 SN-0115-7400 Nut (11/64” n=40) IAHYE 2
D-39 21-040A-120B Holder for D-42 HEFY=Z &Y HEY 1
D-40 225025S-306H Washer TA A 2
D-41 SC-0108-2350 Screw (M6) F AL 2
D-42 21-043A-120B Button Clamp Lifting Lever HEZH =z &34 1
D-43 21-044A-120B Button Clamp Lifting Lever Shaft HEZH=Z SIYH = 1
D-44 SC-0317-2700 Screw(15/64” n=28) TAA 1




Thread Release & Thread Tension Mechanism
=TT W AYE T A




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
E-1 40-040A-120M Thread Tension Adjusting Ass'y AR 24 AR (=) 1SET
E-2 40S002S-306H Thread Tension Adjusting Body AR 24 AR BA) 1
E-3 40S0035-306H Thread Tension Adjusting Shaft AR z2ARR] &= 1
E-4 40-6045-1230 Screw(9/64” n=40) B 2
E-5 40S005S-306H Thread Take-Up Spring Al 7] Ax=x8 1
E-6 40-204A-1230 Thread Guide Disk Aokl %A 4
E-7 40-304A-1230 Presser Plate for Thread Guide Disk | A HA| &3 1
E-8 40S0095-306H Spring Cover 2238 A 1
E-9 40S0105-306H Thread Tension Adjusting Spring AR - A~z 1
E-10 40-804W-1230 Spring Stopper Az A&y 2
E-11 40-204A-2350 Thread Adjusting Nut Ass y AlzAd AR Y E 1SET
E-12 SC-0108-2350 Screw(M6) Ak 1
E-13 AS-002639-00 Second Thread Tension Adjusting Ass'y | B2 AlxA Ax| (%) 1SET
E-14 GP-008767-01 Second Thread Tension Adjusting Shaft | B& Alx4d x| & 1
E-15 40S019S-306H Second Thread Tension Adjusting Spring | 2.2 AlQhy HA| A= 1
E-16 40-704C-1230 Second Thread Adjusting Nut Bz Azxd Ax HE 1
E-17 SN-0121-4000 Nut(15/64” n=28) YE 1
E-18 40S023S-306H Thread Release Link A Z37] (=3 1
E-19 40S024S-306H Thread Release Link Hinge Screw Al =37] g3 thx} 1
E-20 40-025A-120H Thread Release Connecting Rod Al =37 dAZR= 1
E-21 40S026S-306H Hinge Screw A for E-20 A 27 AAF = thiaa| 1
E-22 SN-0111-1600 Nut (3/16” n=28) He 1
E-23 408028S-306H Hinge Screw B for E-20 A 237 dAF= thAB| 1
E-24 06-046W-7400 Washer 9}A 1
E-25 40-030C-120H Thread Release Stopper A =327 ~EH 1
E-26 55-011S-5050 Screw (3/16” n=28) F At 2
E-27 40-032C-120H Thread Release Adjusting Plate(A) | Al %3F7] 24 3(A) 1
E-28 40-033C-120H Thread Release Adjusting Plate(B) | A %3%7] 24 %(B) 1
E-29 408033S-306H Thread Release Return Spring A Z7] gyl A= 1
E-30 SC-0180-3800 Screw(11/64” n=28) A} 1
E-31 Washer 94 1
E-32 GP—021534—00 Thread Release Shaft Al =37 = 1
E-33 SC-0352-7400 Screw(3/16” n=28) FHu A 1
E-34 40-039C-120H Thread Release Bar A &7 2% 1
E-35 16-0158-3710 Hinge Screw for E-34 Al %37] 258 At 1
E-36 40S044S-306H Thread Release Bar Guide A =F37) 2E8 O 1
E-37 SC-0528-1230 Screw (9/64” n=40) A} 2




Wiper Mechanism
to|m A

® SPS/B-B1202-01
SPS/B-B1202-02

© SPS/B-B1202-03




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ )
F-1 11-101A-120H Wiper Driving Lever gloly FEHY 1
F-2 06-027P-7400 Wiper Driving Lever Shaft ololy FEHW = 1
F-3 SC-0164-2700 Screw(11/64” n=40) F At 2
F-4 11-004A-120D Wiper Rod-A s}l F=-A 1
F-5 11-205A-120H Wiper Rod Shaft sloly 2= = 1
F-6 06-046W-7400 Washer LIV 2
F-7 16-015S8-3710 Hinge Screw for 4 glo)ld 2= A}l 1
F-8 SN-0101-1600 Nut (11/64” n=40) YE 1
F-9 GP-011319-00 Wiper Connecting Arm Ass' y 2loly AA ok (=) 1Set
F-10 05-014C-1230 E-Ring E-3 (A7 ¢4) 2
F-11 02-105W-1230 Washer 24 1
F-12 11-027P-120H Wiper Connecting Arm Shaft ololy A4 ot &= 1
F-13 SC-0359-7600 Screw (9/64” n=40) At 1
F-14 11-018A-120H Wiper Connecting Rod ooy A4 Fx= 1
F-15 11-019R-120H Oil Shield Cap e ukx] A 1
F-16 11-017A-120B Wiper Ass'y (01, 02) g}o] = (2)(01, 02) 1Set
F-16-1 | 11-035G-120B Wiper Spring sle]¥] Axg 1
F-16-2 | SC-0125-5607 Screw sleols] A== A 2
F-17 SC-000332-00 Hinge Screw for Wiper slo]H whfa} 1
F-18 GP-012585-00 Wiper Base Plate o}o|x o]~ gt 1
F-19 SC-A174-4122 Screw (9/64” n=40) it 1
F-20 GP-012588-00 Wiper Base 9}o]T o)A 1
F-21 11-028A-12HA Solenoid e LIRS 1
F-22 06-046W-7400 Spring Washer 2xz3 oA 2
F-23 SN-0101-1600 Nut(M4) Y E(M4) 2
F-24 SC-0543-2302 Screw(11/64” n=40) A 2
F-27 GP-012587-00 Wiper Crank slols =A= 1
F-28 07S033S-306H Screw(11/64” n=40) F AL 1
F-29 12-024A-12HA Wiper Link sleols HF= 1
F-30 GP-008203-00 Hinge Screw for Wiper Link g}o) YA At 2
F-31 01-117A-120B Wiper(03) 9}o] 3 (03) 1
F-32 GP-012585-00 Wiper Base Plate 9lo|= Wo| A% 1
F-33 SC-000332-00 Hinge Screw for Wiper 9}o)H wh}ap 1
F-34 SC-0541-7600 Screw(9/64” n=40) Hrpa} 1
F-35 11-033A-12HA Wiper Cover g}o)s A 1
F-36 40-004W~-1600 Washer 914 2
F-37 SC-0543-2302 Screw(11/64” n=40) it 2
F-38 11-034C-12HA Wiper Solenoid Cable 8oy & o= Ao]E 1
F-39 11-035R-12HA Rubber for Wiper Stopper ool Ay FATTE 1




Thread Trimmer Mechanism
A2 &




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
G-1 12-0000-BT13 Thread Trimming Sol. Ass’ y AP & o] =(R) 1SET
G-2 10S002S-306H Thread Trimming Sol. Bracket AR &#| o= Bkl 1
G-3 SC-0184-1600 Screw (3/16” n=28) FH A} 2
G4 SN-0101-1600 Screw (11/64” n=40) v E 5
G-5 10S005S-306H Link for G-1 A 2 xols A Pz | 1
G-6 SC-0328-8670 Screw (M4 X P0.7) Hopak 1
G-7 GP-016822-02 Thread Trimming Driving Link Stopper | AP % 33 A& 1
G-8 10S009S-306H Thread Trimming Cam A 7 1
G-9 SC-A129-4515 Screw(1/4” n=40) A} 2
G-10 10S011S-306H Thread Release Notch A =37] =4 1
G-11 02014SC-4113 Screw (M4 x P0.7) A} 2
G-12 10S113S-306H Thread Trimming Shaft AME = 1
G-13 10S114S-306H Thread Trimming Shaft Collar AHAE = 718} 2
G-14 SC-0164-2700 Screw (M =5) Hopak 2
G-15 10S017S-306H Rubber Washer for G-12 A & 1% 914 1
G-16 10S0185-306H Thread Trimming Driving Link Ass' y| A} % F=(%) 1SET
G-17 SC-0317-2700 Screw (15/64” n=28) A A 1
G-18 10S022S-306H Thread Trimming Shaft Spring At Az 1
G-19 10S0233-306H Thread Trimming Cam Roller APAA 2L8 1
G20 10S024S-306H Hinge Screw for G-19 APAA 2 L8 whab 1
G-21 10S026S-306H Thread Release Lever A R=37] 9 1
G-22 PN—000233—-01 Thread Release Lever Pin A 7] 49 = 1
G-23 SN-0105-3400 Nut (15/64” n=28) HE 1
G-24 10-029A-120H Thread Trimming Connecting Rod A 944 2= 1
G-25 10-220A-8577 Rod End (R) ROD END (%) 2
G-26 08069SN-9311 Nut (3/16” n=28) vE 4
G-27 10S0323-306H Hinge Screw for G-24 APE 94 F= cthyA) 2
G-28 06-036W-3800 Washer LIV 1
G-29 10S135S-306H Thread Trimming Connecting Link Abd 944 ¥= 1
G-30 10S036S-306H Hinge Screw for G-29 AHE A4 B3 shar 1
G-31 GP-018253-01 Thread Trimming Connecting Bar AP A4 1
G-32 10S0383-306H Hinge Screw for G-31 A AR Thab 1
G-33 10S062S-306H Link Stopper Screw Hz 2= YA 1
G-34 10S064S-306H Spring for G-31 A A7 % g8 Az 1
G-35 10-019S-7507 Spring Holder 232 E 7o) 1
G-36 10-140A-120H Needle Plate At 1
G-37 01S136S-306H Screw (11/64” n=40) At FHpAL 4
G-38 10-142A-120B Needle Plate Cover(S) A A (423 HF4) 1
G-39 10-143A-120B Needle Plate Cover (M) AR AN (58 FF8) 1
G40 10-144A-120B Needle Plate Cover (L) A A (N HF4) 1
G-41 04107SC-A001 Screw Az Aw At 2
G-42 10-101A-120H Fixed Mes TA 2 1
G-43 10S046S-306H Screw (9/64” n=40) FA WA HUA} 2
G-44 10-106A-120H Moving Mes |~ 1
G-45 10-048A-120H Hinge Screw for G-44 S| A st 1

10S049S-306H Washer (t=0.4) Zu| A 9bA (t0.4)
Gt 10S050S-306H Washer (t=0.5) T2 9bA (10.5) .

10-051W-120H Washer (t=0.6) T2 244 (10.6)

10-052W-120H Washer (t=0.7) T2 2k (10.7)
G-47 1080533-306H Moving Mes Link Zu A g= 1
G-48 10S055S-306G Thread Trimming Lever B A4 g BT 1
G-49 10S056S-306H Thread Trimming Lever Ring A 1
G-50 10S057S-306H Thread Trimming Lever Shaft A4 Y &= 1
G-51 10S058S-306H Thread Trimming Lever A AR AT 1
G-52 10S059S-306H Thread Trimming Lever Screw AP W AU 1
G-53 10S060S-306H Screw(11/64” n=40) F AL 1
G-54 10-010W-7507 Washer 9}A 1
G-55 SN-0119-1230 Nut (3/16” n=28) AP A% chixg JE| 1







SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
H-1 20-001A-120H Y-Feed Bushing (F) Y-ol4 A BA 1
H-2 20-002A-120H Y-Feed Bushing (R) Y-ol4 & 5A 1
H-3 20-003A-120H Y-Feed Shaft Y-ol4 &= 1
H-4 20-004A-120H Y-Feed Arm Y-o]% o}t 1
H-5 SC-A308-4517 Screw (1/4” n=40) FHu A 3
H-6 20-006A-120H Y-Feed Hinge Stud Screw Y-o]4 38X st 1
H-7 20-007A-120H Y-Sensor Film Y-AA A 2 1
H-8 SC-000567-00 Screw (11/64” n=40) B 4
H-9 GP-011575-01 X-Feed Lever Gear X-o]4 ¥ 7]o] 1
H-10 04S006S-306H X-Feed Block X-o]4& 29 1
H-11 20-011A-120H X-Feed Block Shaft X-o]4 28 = 1
H-12 20-013A-120H X-Sensor Film X-AA 7322 1
H-13 20-015A-120H X-Feed Lever Gear Shaft X-o]4 #HW = 1
H-14 20-016A-120H X-Feed Lever Gear Shaft Collar X-o]& #HW¥ = 7=} 1
H-15 SC-0533-3400 Screw (11/64” n=40) FiAk 2
H-16 20-051A-12HA X-Driving Motor Ass' y X-75 ZEH (%) ISET
H-17 50-052A-12HA X-Drive Gear X-o]l4 T% 7)) 1
H-18 SC-0317-2700 Screw (15/64” n=28) A 4
H-19 SC-0163-7500 Screw (M5 X L20) FriAk 8
H-20 20-055W-120H Washer 9}A 8
H-21 SC-0296-3900 Screw (3/16” n=32) F AL 4
H-22 10-020W-2700 Washer 9}A 4
H-23 20~053A-12HA Y-Driving Motor Ass y Y-T7% RE(XR) 1SET
H-24 20-030A-120H Y-Drive Gear Y-o]& F-E7]0] 1
H-25 GP-012136-01 Y-Motor Mounting Plate Y-2§ Rz 1
H-26 20-037A-120H X-Sensor Base X-AA| H] o] 2 1
H-27 20S0763-306H X-Sensor X-AA 1
H-28 220278C-9134 Screw (M4 X 1.10) AL 1
H-29 20-041A-120H Y-Sensor Base Y-AIA v o]~ 1
H-30 025029S8-306H Y-Sensor Y-A1A 1
H-31 025030S-306H Screw (M3xL9) Ak 1
H-32 20-046A-120H Cloth Feed Support Plate &3 o]& A A| I 1
H-33 20-048A-120H Cloth Feed Plate GRS R 1
H-34 20-149A-120H Feed Guide Plate dleo]l= 7lo]l= B 1
H-35 01-1365-1230 Screw (11/64” n=40) Ak 6
H-36 22-151A-12HA X-Step Motor Cable X-28 BE AolE 1
H-37 22-153A-12HA Y-Step Motor Cable Y-28] mE AolE 1
H-38 SC-0180-380 Screw (11/64” n=40) A 5
H-39 07-011W-1230 Spring Washer 2xE 9lA 8




c
e
5
o0
o
N
(7p)
L
©
£
L
£
2
c
O
L
o
L))
=
Q
S
Le)
o
c
e
—
-}
[=a]

HE S8 = 3 (2B EF)

® Parts for Small-Size Button




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
I-1 23-001A-120B Button Clamp Holder Base HE FY= Z o]~ 1
I-2 SC-0108-2350 Screw At 2
I-3 2250258-306H Washer TA A 2
1-4 GP-017887-00 Button Clamp Holder HE F9= 3o 1
I-5 23-005A-120B Button Clamp Holder Base Shaft HE FY= 39 = 1
I-6 SC-0164-2700 Screw TAA} 2
1-7 23-007S-120B Tension Adjusting Screw A2 2 A AL 1
1-8 23-008S-120B Tension Adjusting Nut ZE 2 A E 2
-9 23-009G-120B Tension Adjusting Spring HE Zu= A3 24 Az 1
1-10 GP-016760-01 Button Clamp Holder Bar HE Sz Zo2 1
I-11 SC-0317-2700 Screw TAA} 2
1-12 21-037A-120B Button Clamp Roller HE J9= 287 2
I-13 10-020W-2700 Washer TA A 1
I-14 SN-0115-7400 Nut IAYE 2
1-15 23-101A-120B Small Button Clamp Ass y 423 HE SY=(x) 1set
1-16 GP-013489-00 Button Clamp Bracket HE Ze= B 1 @—
I-17 10-020W-2700 Washer TA A 2
I-18 23-0175-120B Screw At 2
I-19 23-018A-120B Adjusting Plate HWE ZAz 247 1
1-20 23-019S5-120B Stud b 1
I-21 23-020S-120B Screw AL 1
1-22 GP-010202-00 Button Clamp(M) E FY=(H)

1-23 23-021A-120B Button Clamp Lever E 9= gy 1
I-24 23-0225-120B Screw ZA AL 1
I-25 23-0235-120B Nut ZAVE 1
1-26 23-024G-120B Button Clamp Lever Return Spring | WE Z¥ = W gelArzg 1
1-27 23-025A-120B Small Button Clamp(L) A3 HE FY=(x) 1
1-29 23-026A-120B Small Button Clamp Plate(L) A% WE ZY= BAEFH) | 1
1-30 23-047A-120B S Small Button Clamp Plate(L) 43 HE S99z HAEFH) | 1
I-31 SC-A551-4128 Screw At 2
1-32 GP-016485—00 Small Button Clamp Plate Spring(L)| 43 W& 9= 3 Aze)(d) | 1
I-34 SC-0531-2302 Screw At 2
I-35 23-030P-120B Guide Pin Sl 2
1-36 23-031S-120B Stud b 2
1-37 23-032A-120B Small Button Clamp(R) A3 HE FY=($) 1

Note:S— Special Parts,



Button Clamp Mechanism (Medium, Large —Size Button)
HE S8Z A (TG, HIBEHF)

® Parts for Medium-Size Button




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty AS:!::I. )
-39 23-033A-120B Small Button Clamp Plate(R) 23 HE FPz (S| 1
1-40 23-050A-120B S Small Button Clamp Plate(R) 423 HE FY= WA () 1
I-41 GP-016486—00 Small Button Clamp Plate Spring(R) | A% W& 2= g ~zg($%)| 1
1-43 23-137A-120B Spacer Spring Plate A ol Az 1
1-44 06—1195-1230 Screw FH A} 1
1-45 10—-020W—-2700 Fixed Washer 1A ¢4 1
1-46 GP-014565-00 Spacer Spring Aol A= 1
1-48 SC-0128-7400 Screw FH A} 1
1-49 23-042C-120B Finger Guard YA7= 1
1-50 SC-0174-1230 Screw FH A} 2
1-51 GP-018136—-00 Feed Plate (Small) o] & (A) 1
I-52 2250258-306H Washer TA A 2
I-53 22-031A-120H Screw At 2
1-54 23-102A-120B Medium Button Clamp Ass y =3 HE FY= (%) 1SET
I-55 23-052A-120B Medium Button Clamp(L) 3 HE FY=(7 1
1-56 23-053A-120B Medium Button Clamp Plate(L) 23 HE F= 13 (H) 1
1-57 23-060A-120B Medium Button Clamp Plate(L) 23 WE = &) | 1
1-58 GP-016487-00 S Medium Button Clamp Plate Spring(L) | 3 W& Ze=z fAz(H) 1
1-59 23-055A-120B Medium Button Clamp(R) 3 HE FY=($) 1
1-60 23-056A-120B Medium Button Clamp Plate(R) 3 HE Y= PG| 1
I-61 23-063A-120B Medium Button Clamp Plate(R) 23 WE =z (S| 1
1-62 GP-0016488—-00 S Medium Button Clamp Plate Spring(R) | 3 ¥ & Zdx Az (%) 1
1-63 GP—018137-00 Feed Plate (Medium) o] $TH(F) 1
1-64 23-103A-120B Large Button Clamp Ass y ] HE FYZ(x) 1SET
1-65 23-065A-120B Large Button Clamp(L) 0 HE FY=(x) 1
1-66 23-066A-120B Large Button Clamp Plate(L) 03 WE F= wA(F) 1
1-67 23-073A-120B Large Button Clamp Plate(L) 03 WE = )| 1
1-68 GP-016489-00 S Large Button Clamp Plate Spring(L)| 913 W& F¥ = gAxg(H) 1
1-69 23-068A-120B Large Button Clamp(R) 0 HE FY=($) 1
1-70 23-069A-120B Large Button Clamp Plate(R) 3 HE F= A () 1
I-71 23-076A-120B Large Button Clamp Plate(R) 3 WE =z (S| 1
1-72 GP-016490—-00 S Large Button Clamp Plate Spring(R) | 913 W& F¥ = gAx(9) 1
I-73 23-078A-120B Spacer A5 o] A 2
1-74 GP-018138—00 Feed Plate(Large) o] &3H(H) 1
1-75 GP-007807-02 Dust Plate(L) HA| o] F2gH(F) 1
1-76 GP-007808-02 Dust Plate(R) WA abo] RFah(9) 1

Note:S— Special Parts,



Lubrication Mechanism

=25 I

J

\
\
\
\

J-27




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁgl_ bly
J-1 44-0000-1230 0il Wick oY §A

J-2 44-012C-1230 0Oil Hose L9 A

J-3 44S007S-306H 0il Return Felt A 35 oo AE "A” 1
J-4 445008S-306H Arm Oil Return Felt ololy 3tx AE 1
J-5 4450025-306H Oil Hose for J—-4 ofgtx 3 dE 09 sA| 1
J-6 44-008C-120H Holder for J-5 olgt 37 AE FA 3o 1
J-7 SC-A156-4118 Screw(9/64” n=40) E 2
J-8 445024S-306H Crank Rod Lubrication Plate Y3 2= FH5 & 1
J-9 SC-0548-7400 Screw(3/16” n=28) FH oAb 2
J-10 44S0275-306H Crank Rod Lubrication Felt FYPF F= FH AE 1
J-11 44-017C-120H Needle Bar Crank Rod Lubrication Plate | B}t Z =2 £= F43 1
J-12 44-019M-120H Needle Bar Crank Rod Lubrication Felt| ¥}sd] 2383 2= F§ JE 1
J-13 4480328-306H Oil Hose Holder(L) oA s~ Fho|(H) 1
J-14 SC-0543-2302 Screw(11/64” n=40) At 6
J-15 44S034S-306H Balance Lubrication Plate wHA~ g5 o 1
J-16 44S50355-306H Balance Lubrication Felt WA F4 dE 1
J-17 SC-0340-3710 Screw(9/64” n=40) HupAb 1
J-18 448039S8-306H Bed Oil Return Felt WER 35 dEe 1
J-19 448001S-306H Oil Hose for J-18 W=n 3tg e od 34| 1
J-20 445041S-306H Oscillator Lubrication Plate QX Vo] G5 1
J-21 44S50425-306H Oscillator Lubrication Felt Q== J)o] & dE 1
J-22 01-011C-2350 Cable Holder (6N) Aol L v 1
J-23 44S044S-306H Shuttle Lubrication Plate AE F4F 3 1
J-24 44S046S-306H Shuttle Lubrication Felt(L) AE F& AE() 1
J-25 44-028 M-8670 Shuttle Lubrication Felt(S) MNE F7 LE(D) 2
J-26 44-034R-120H Bed Oil Wick Rubber Cap W= §A 78 vl 1
J-27 445052S-306H Oil Window 43 2
J-28 44S0535-306H 0il Gauge 2.9 A o]x| 2
J-29 445054S-306H Oil Window Rubber Ring 43 12 2




=0| &

O
c
S
n
O
O
Q
L
[—
B
S
Q
O
—

EIO|E X =i




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
K-1 Table Ass’y Hl o] & (&) ISET
K-2 TZ-001-1000 Table Stand Ass'y glo] & del(x) ISET
K-3 Table Drawer Bl o] B At 1
K-4 Support Bracket for K-3 Bl o] & gt ukx B 2
K-5 Screw Nail B Ak 4
K-6 90A008S-811H Accessary Case B 1
K-7 Screw e oAb 2
K-8 015122S-306H Hinge ) %] 4| 2
K-9 01S123S-306H Hinge Rubber A& 7T 2
K-10 01S124S-306H Hinge Pin 3122 = 2
K-11 SC-0164-2700 Serew (M5 X P0.8) FHA 2
K-12 01S126S-306H Bolt(M6 X L60) B2E 4
K-13 01S127S8-306H Nut(M6) YE 8
K-14 01S128S-306H Washer 244 8
K-15 90-106A-120H Oil Pan 29 ko) 1
K-16 44-0000-1230 0il Wick 9 o] Hlo] §A 1
K-17 Screw Nail B Ak 5
K-18 90S007S-306H Oiler L d A= 1
K-19 91S008S-306H Oil Supporter 2 dE ubo) 1
K-20 Nail oA 2 4
K-21 GP-018702—-00 Cushion Rubber FA a5 2
K-22 91-007A-2302 Thread Stand Ass’'y Ao Zo](z) ISET
K-23 91-005A-SH51 Power Switch AL 2904 1
K-24 Screw Power Switch AN 29" A AL 2
K-25 GP-006544-00 Support Rubber Safety Switch QFA AQ|x) WA y3 1




Accessories
MMM A

= )

L-18

&




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
L-1 91-102C-1230 Driver(L) =zhol¥ () 1
L2 91-103C-1230 Driver(M) =gfo| ¥ (F) 1
L-3 91-103C-1230 Driver(S) =zho]¥ (&) 1
L4 91-004C-306H Spaner 9X 10 23y 1
L5 91-011C-1230 Oiler 4} 1
L6 91-108C-1230 0Oil Can 2d A 1
L7 Needle(DP X 17 #14) Bl (DP X 17 #14) 1
L-8 07-224A-120H Bobbin R 2
L9 91-001C-2700 L-Shape Wrench L-al =(2mm) 1
L-10 91-004C-2700 L-Shape Wrench L-3 = (25mm) 1
L-11 91-003C-2700 L-Shape Wrench L-al = (3mm) 1
L-12 91-001C-2700 L-Shape Wrench L-3 = (4mm) 1
L-13 91-002C-2700 L-Shape Wrench L-al =(5mm) 1
L-14 12-0146-SC53 Fuse(1A,30mm) FZ(1A,30mm) 1
L-15 05-002C-SW65 Fuse(10A.30mm) FZ(10A,30mm) 1
L-16 12-046C-SC53 Fuse(15A,30mm) F2(15A,30mm) 1
L-17 91-101C-120H Head Cover ) Al AW 1
1-18 91-017A-120B Button Tray Ass y HE BaAY (%) 1ISET
L-19 SC-0109-2350 Screw WE B3y 7Y} 1
120 91-091C-120B Button Tray Base HE BRI wo]~ 1
1-21 Pin HE B wo]A AL & 2




=
2
c
O
N -
o
()]
=
x
O
o0
m
h—
c
O
o

=EE 52 Tl




SunLhtar

Ref. No. Parts No. Note Name of Parts = 3 Q' ty Asﬁgl_ i
M-1 SSBT-0000035 Control Box Ass'y Ze2A (1) 1
M-2 GP-008658-01 Box Body 1 Anjd) 1
M-3 GP-008671-00 Front Profile Upper AYy 22 3e-A 1
M4 10-016S-CPT1 Screw (M4 x 1.12) Ay 223494 IAPAHMAXLL2) 2
M-5 GP-008672-00 Front Profile Lower AYy ¥ 2 35el-3 1
M-6 10-016S-CPT1 Screw (M4 X L12) Ay z230o)-3} TAYAHMXLIY) 2
M-7 GP-008673-00 Rear Profile Upper Ioy z2gy-A 2
M-8 10-016S-CPT1 Screw (M4 X L12) Fejd z2 oA AU MAXLI2) 4
M-9 GP-008674-00 Rear Profile Lower Iy ¥ 2993 1
M-10 10-0163-CPT1 Screw(M4 X 1.12) smj8 2 asel-gh TAVUAHMIXLI) 2
M-11 GP-008666-01 Upper Frame 7FEA A YAk 1
M-12 10-004M-SW68 Screw(M3 X L5) 72 AAY-4 THUIAHMIXLS) 4
M-13 GP-008663-01 Lower Frame 7}2.2) A o) -3 1
M-14 10-004M-SW68 Screw(M3 X L5) 7tz AAY-5F THUAHMIXLS) 4
M-15 GP-008662-00 Upper Cover A AH 1
M-16 EP-000040-00 Control Box Fan ZEZHA Fan 1
M-17 SC-000392-00 Screw (M4 x 130) ZE2HA Fan TAUAHMAXLI0) 4
M-18 09-0415-3701 Fan Nut(M4) Fan U E (M) 4
M-19 10-004M-SW68 Screw(M3 X L5) A TAAHMIXL5) 6
M-20 GP-008667-00 Insulation Plate Ad ZYo|E 3
M-21 BD -000204-00 Backplane Board HZg o HE 1
M-22 10-020M-SW66 Screw (M3 X L12) Backplane Board TAWHAF (Set) (M3XL12) 18
M-23 GP-008659-01 Rear Cover o7y 1
M-24 10-004M-SW68 Screw (M3 X L5) g7 THAHMIXLS) 6
M-25 EP-000039-00 SMPS SMPS 1
M-26 GP-008701-01 SMPS Bracket SMPS Hepl 1
M-27 10-002S-SW66 Screw (M3 X L8) SMPS AWK Set) (M3 X L) 5
M-28 BD-000203-00 DDC Board DDC KE 1
M-29 10-0025-SW66 Screw (M3 X L8) DDC BE TAUAKSet) (M3XLS) 6
M-30 BD-000205-00 Digital Board gAYy HE 1
M-31 GP-008668-01 Digital Board Bracket tAd we napl 1
M-32 GP-007198-00 SMD FET Ragiator Sheet tAd BT SMD FET WA E 1
M-33 10-002S-SW66 Screw (M3 X L8) g7 BE AU TAAHS) (M3XLS) 4
M-34 BD-000207-00 Step Board 28 HE 1
M-35 GP-006318-00 Step Board Radiator AH HE ggg 1
M-36 GP-007197-00 SMD FET Ragiator SMD FET % 1
M-37 10-004M-SW68 Serew (M3 X L5) SMD FET wteish TAUA} (Set) (M3XL5) 1
M-38 EP-000041-00 Step Board Fan AEBE Fan 2
M-39 01-017C-DU33 Screw (M4 X 1.25) 2AEBE Fan TAPAHMAXLE) 4
M-40 GP-010656-00 Step Board Stud(A) 28 BE AHE(A)(355) 5
M-41 GP-007198-00 SMD FET Radiator Sheet 2AHBE SMD FET B9 E 2
M-42 10-012M-PT10 Step Board Stud(B) 28 BT AHEZ(B)(35-15) 5
M-43 GP-007196-00 Step Board FET Radiator Step Board FET ¥} 3t 2
M-44 07-004S-SM5S Screw (M4 X 1L.10) Step Board FET 9% TR (Set) (MAXLIO) 4
M-45 GP-007199-00 FET Radiator Sheet A FET 8A/E A 1
M-46 GP-007201-00 FET Radiator Sheet B FET 94 E B 1
M-47 07-0055-SM5S Screw (M3 X L10) FET ZAUAL (Set) (M3XL10) 11
M-48 GP-008669-01 Step Board Bracket 28 e B 1
M-49 10-004M-SW68 Screw (M3 X L5) 28 BT IR} (M3XLS) 5
M-50 BD-000206-00 Main Board FzucT 1
M-51 GP-007203-00 Main Board Radiator F2HcT udg 1




=
2
c
O
N -
o
()]
=
x
O
o0
m
h—
c
O
o

=EE 52 Tl




SunLhtar

Ref. No. Parts No. Note Name of Parts = 3 Q' ty Asﬁgl_ i
M-52 10-012M-PT10 Main Board Stud F2BT AHE(3515) 3
M-53 01-0035-2070 Screw (M4 X L16) BA|che] 9 & TAVRAHSet) (MAXLIG) | 1
M-54 10-003M-PT10 Screw (M4 X 1L.10) IPM A vhAH(Set) (M4X L10) 2
M-55 GP-008670-01 Main Board Bracket F2yc Hi 1
M-56 10-0025-SW66 Screw (M3 X L8) F23T TRVAHSet) (M3XL8) 4
M-57 07-004S-SM5S Screw (M4 X L10) A HAAHSet) (M4XL10) 1
M-58 GP-008660-00 Cable Cover Ao & Ay 1
M-59 10-003M-PT01 Screw (M4 X L8) A o] & Am TAAHMIXLS) 4
M-60 GP-007711-00 Digital Board Sticker g7 2T Ag 1
M-61 GP-007712-00 Step Board Sticker 2H HE AEF 1
M-62 GP-007713-00 Main Board Sticker 2% 4r AgF 1
M-63 09-023C-SC53 QC Passed Sticker QC Passed 2|7 1
M-64 GP-010843-00 Voltage Sticker Ak AE)A 1
M-65 04-004S-AU10 Caution Sticker A4 A3 Ag7 1
M-66 CA-00342-00 SMPS Connecting Cablel SMPS 97 Ao|21(91) 1
M-67 CA-00343-00 SMPS Connecting Cable2 SMPS A7 Ao]82(%3) 1
M-68 CA-00351-00 Jumper Cable w3 Ay Aol 1
M-69 04-001C-SE50 Screw (ST5 X L16) ZEZA KR 4
M-70 01-001M-PT01 Screw (M6 X 145) ZEZHA HUAKB) 4
M-71 01-003S-SW66 Spring Washer(M6) A28 g4 4
M-72 01-004S-SW66 Washer(M6) 3 94 4
M-73 91-001C-BT10 Urethane Washer 2t 94 4
M-74 01-001S-NET1 Screw (M3 X L6) FASREE kN 6
M-75 GP-012617-00 Board Bracket Handle HE B &b 3
M-76 10-0738-3701 Screw (M3 X L10) e Hepl &3 AU 6
M-77 GP-011488-00 Brand Sticker Az AE)F) 1




£
Kz
C
o
L
o
]
=
c
=
c
o
o
o
Q
o

oo™ SUE &

Back




SunLhtar

Ref. No. Parts No. Note Name of Parts = 3 Q' ty As;ecr: i
N-1 GP-011454-00 Membrane Switch w8 g el A% 1
N-2 GP-011450-00 Front Cover A A 1
N-3 BD-000217-00 O/P Board O/P Rx= 1
N-4 CA-000344-00 Operation Cable zztgk 44 AeolE 1
N-5 11-002S-5050 Fixing Screw For O/P Board 0/P Bt TAYAHSTIXLS) 4
N-6 BD-000216-00 * CF Card Board CF CARD X = 1
N-7 CA-000395-00 CF Card Power Cable CF CARD Y474 Alol& 1
N-8 CA-000396-00 CF Card Cable CF CARD EA197 Ao]& 1
N-9 11-002S-5050 * Fixing Screw For CF Card Board CF CARD BE TAYAHSTIXLS) 2
N-10 15-026 M-1000 Cable Tie A o] & E}o] 4inch 2
N-11 GP-011452-01 CF Card Cover CF CARD 7 1
N-12 GP-011451-00 Rear Cover Fm A 1
N-13 11-002S-5050 Fixing Screw For Rear Cove A TAAHSTIXLS) 4
N-14 GP-011455-00 Stand For OP Box OP Box 2~Hl= 1
N-15 SC-000410-00 Fixing Screw For OP Box OP Box ZAYAHM4X12) 2
N-16 SC-000411-00 Fixing Screw For OP Box Stand OP Box 281= A UYAH(ST4XL16) 4




£
Kz
c
o
N -
o
o
=
e
O
o
o.

OE A

™
]
o




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty Asﬁ:: bly
0O-1 10-001A-PT11 Cover AW 1
0-2 10-002A-PT11 Base w o] 2~ 1
0-3 10-001B-PT11 Stopper A 257 A 1
0-4 10-002B-PT11 Stopper B ~E9 B 1
0-5 10-003B-PT11 Stopper C AEH C 1
0-6 10-004B-PT11 Guide A Zhel= A 1
0-7 10-005B-PT11 Guide B 7lel= B 2
0-8 10-006S-PT11 Spring A A¥xF A 2
0-9 10-007S-PT11 Spring B 33 B 2
0-10 10-006B-PT11 Guide Base 7}ol = wjj o]~ 1
O-11 10-007B-PT11 Guide Cover 7tol= AW 1
0-12 10-008B-PT11 Switch Cover 2912 A 1
0-13 10-003A-PT11 Shaft 3 1
0-14 10-001S-SW68 E-Ring ($5) E-3 HEY (A7 $5) 1
0-15 10-004A-PT11 MICRO SWITCH wlo]| T2 29X 2
0-16 10-001C-PT11 GROMMET BUSH GROMMET BUSH(%¢}, DASB-500-6) 1
0-17 10-028S-SC53 Screw Guide Base(M3X P05 L=7) | 7}e]= o] %4 LA} 4
0-18 10-008M-PT11 Screw MICRO SWITCH(M3XP05 L=38) | MICRO S/W %4 A} 2
0-19 10-021M-SW66 Screw Guide Cover(M3XP05 L=6) | 7}o]= AW =9 A} 4
0-20 10-0085-PT11 Spring C A2 C 1
0-21 11-002M-PT10 Sponge(t5 X B10) 2EXR 2




=

Cable Unit
E

Aol




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty As;ecr: )
P-1 02-001B-BT01 Operator Cable Zz2HE A o] B 1
P-2 02-008B-BT01 Step Motor Drive Signal Cable 28 BE FE A5 AolE | 1
P-3 02-002B-BT01 Foot Switch Input Cable Wt 2912 9 AelE 1
P-4 02-011B-BTO01 Solenoid Power Cable £ o= AY Aol 1
P-5 02-028A-120H X Axis Step Motor Cable X & 28 2E £ Aol&| 1
P-6 02-013B-BT01 Step Motor Power Cable 28 2E] A4 Aol s 1
P-7 02-009B-BT01 Servo Motor Drive Signal Cable AME BE TE XS 1
02-005B-BT01 Presser Foot Solenoid Cable FET S o= Alo]E 1
b 02-030A-120H Thread Trimming Solenoid Cable AP & xo)= Ao 1
P-9 02-012B-BT01 Servo Motor Power Cable AMB TE Y AeolE 1
P-10 02-027A-120H Sensor Input Cable A 9)=E Aol 1
P-11 02-004B-BT01 Encoder Cable Aze] 4 Aoy 1
P-12 02-010B-BT01 Servo Motor Auxiliary Cable AME BE BE Aol 1
P-13 02-003B-BTO01 Synchronizer Cable Azgvolx g1 Aol 1
P-14 02-014B-BT01 Cooling Fan Cable Yzl Aol & 1
P-15 02-029A-120H Y Axis Step Motor Cable Y & 28 mE &7 AolE| 1




Option Part
=M &




SunLhtar

Ref. No. Parts No. Note Name of Parts = | Q' ty As;ecr: )
Q-1 23-182A-120B Button Spacer Ass' y HE A5 oM (F) ISET
Q-2 23-082A-120B Base for Button Spacer HE 2o wo] 1
Q-3 10-020W-2700 Washer HE Ado]Aq 1A e}A 2
Q-4 23-083S-120B Screw(11/64” n=40) FHu A 2
Q-5 23-084A-120B Button Spacer Plate A HE 2do]A 3 A 1
Q-6 SC-0309-4120 Screw(9/64” n=40) A} 2
Q-7 23-086A-120B Button Spacer Plate B HE AdolM I B 1
Q-8 23-087S-120B Screw (11/64” n=40) FHU A 1
Q-9 23-088A-120B Button Spacer Plate C HE AdolM I C 1
Q-10 SC-0107-4111 Screw (M6 X L10) Aot 1
Q-11 2250258-306H Washer 9}A 1
Q-12 23-090C-120B Washer 9}A 1
Q-13 20-149A-120H Feed Guide Plate-Option glo|& slel= BelA -&A | 1
Q-14 23-094A-120B Feed Plate(Small)-Option o] FTH(A) % 1
Q-15 23-095A-120B Feed Plate(Medium)-Option o] &aH(F)-A 1
Q-16 23-096A-120B Feed Plate(Large)-Option o] & (d)-&-A 1






